Form No.

801572
Replaces
901353
-~
™
1%
QS
N
- N L
v ] k
=/
4
r Ay 4
w Y -
—
' 4
j =
r 4 y
~ [
i - /
v 4 y 2
r 4 y -
r 4 y 4
" . y -
} -
, —
7
7%
> j .
o
> 4
.
.
.

LOADER ==

N
(!

Service Parts Manua




HL2500A - INTRODUCTION

Mr. Dealer:

Give complete information when ordering service parts. Always give complete part number and also complete part
description. The model number and serial number should always be given. Numbers for the HL.2500A are stamped on a plate
located on top and centered on the upper rear frame member.

“Right” and “Left” are determined from a position sitting on the Seat and looking forward. From this position, the =

Ignition Starter Switch is on the right. “Front” is the leading side and “Rear” is the trailing side when the unit is traveling
forward. :

Gehl Company reserves the right to make changes or improvements in the design or construction of any part without
incurring the obligation to install such changes on any unit previously delivered. :

TABLE OF CONTENTS

v Page
Introduction - - - - - -« v o i i i e e e e e e 2
Decal Locations « « -« o v v oo o v e e e e e 3
Main Frame .-« ...« .. ... ... T - o
Engine .. ... ... e e e e e -6
Console and Controls « .« -+« e venew. .. e B, 7
Axle and Drive .. .... .. e e e e e e e e e e e e e e .. 89 ’
TrAnSIMESSION - ¢ = v « « ¢ = ot ot et e et e e e e e e a s ae T ()
Load Arms e e e e e e e e e N 11
Hydraulic System .. .. ..o 12-13
Electrical System - . .. .. ..t 14
Optional Attachments . ............ ...y 20
Buckets - - « -« v v v i i i e e e e e e e e e e 15
Pallet Fork - -+ -« o i i i e e e e e e e e 16
Drawbar . . o s ot e e i e s ... 16
Lights ... o - 16
SCATIFIBT « v v v o e e e e e e e e e e e e e e 17
Front HydraulicKit . . . . ..« ..o i 18
Auxiliary HydraulicKit ... ... ... oo 18
Grapple Fork . . ..o vii i 19
Post Hole Auger . ... ..« i, 19
Flotation Tires - - - « + « « v e e e v e v vt et vt e e s s e e 20
ReliefValve .. ......... e e e e 20
Hydraulic Control Valve .. . ... ... ov i 21
Liftand Tilt Valve . - - o o ot i et et e e e et e e e et et e e e e 22
Hydraulic Cylinders - . - . -« - . oo o iiin oot e e e e 23-25
Hydrostatic Transmission - Right .. ...................... 26
Hydrostatic Transmission - Left .- .-« - .o oot 27
Hydraulic GearPump -« - - .o 28
Numerical IndeX - - -« ¢« o i ot it et e e e e e e e e e e e 29-31

Parts lists in this manual contain various abbreviations. Below is an explanation

HN - Hexagon Nut

HIN - Hexagon Jam Nut
HLN - Hexagon Lock Nut
SN - Slotted Nut

CN - Castellated Nut
WN - Wing Nut

PW - Plain Washer
LW - Lock Washer
ILW - Internal Tooth Lock Washer
ELW - External Tooth Lock Washer

L.H. - Left-Hand Thread
NF - National Fine Thread
S-L - Self-Locking

DPT - Double Pitch Tooth

N’



DECAL LOCATIONS

Decal locations are shown to assist in application of new decals in the event of damage to the decal or refinishing of
the machine. Check below for their locations.

Surfaces must be free from dirt, dust, grease and other foreign material before applying decals. To apply decals, remove
the smaller portion of the decal backing paper and apply this part of the exposed adhesive backing to the clean surface
in respective position. Peel other portion of the backing paper off slowly and apply decal.

The Decal Set Number for HL2500A is 600251. The set includes the following Decals:

NOTICE
Order paint for refinishing machines from
this list:
1 8 ' 901225 One Gallon Blaze Paint
4 \ 901226 One Gallon Maize Paint
\ 901295 6 (12 oz.) Cans Blaze Spray Paint

901296 6 (12 oz.) Cans Maize Spray Paint

1 0563753  Console - Warning 9 - 055634  Engine Oil

2 045698  Gehl 3 x 16 (Two Places) 10 - 058773  Hydraskat (Two Places)

3 052141 2500 (Two Places) 11 - 058835  Actuated Light

4 - 053354  Be Careful 12 - 055642  Carry Load Low (Two Places)
b - 052433  Gasoline 13 - 055643  Fasten Seat Belt {Two Places)
6 - 054953  Hydraulic Qi 14 - 053358  Grease (Two Places)

i 058775  Geh! 2500 15 - 055632  Turtle

8 - 055636 Stop Engine 16 - 055633  Rabbit

NOTE: Always order decals by set number. DO NOT IMPORTANT: Always observe safety rules shown on
order decals separately. decals,



HL2500A - MAIN FRAME

WARNING - Order By Part Number - Do
Not Use Ilustration Reference Numbers

Ty
R a Ry
G2 ZT2N
X2TeoT o5
R T

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERV]CE PARTS

AN



Ref. Part ) No.
No. No. Part Name Req.
1 600420  Main Frame -.............. 1
650250  Sq.Hd.SetScrew1/2x3....... 1
650252  Sq.Hd.SetScrew1/2x4....... 2
652139 Carriage Bolt 1/2x1-1/2Gr.5... 4
(4) 1/2 HN 653018 - (4) 1/2 HN 653044
(4) 3/8 PW 654009
650517  Hex.Countersunk Pipe Plug 1/4. . 2
660080  Hex.Countersunk Pipe Plug 3/4.. 4
655015 - CotterPin3/16x1 ......... 2
2 600421 Counterweight - Inside ......... 1
3 600422  Counterweight - Qutside ....... 1
4 600423 OilCap ---....... ... .. ... 1
5 600424  Oil Breather w/Dipstick ....... 1
6 600426 Filter Bracket . ............. -1
650393 Hex.Hd.Cap Screw 5/16x3/4Gr.5 2
650430  Hex.Hd.Cap Screw 3/8x1Gr.5.. 2
(2) 5/16 LW 654024 - (2) 3/8 LW 654026
7 600427 QOil Cooler Bracket ... ........ 1
650393  Hex.Hd.Cap Screw 5/16 x3/4Gr.5 1
650430  Hex.Hd.Cap Screw 5/16x1Gr.5 . 1
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
8 600429  Control Valve Mount .- ....... 1
650430  Hex.Hd.Cap Screw 3/8x1Gr.5.. 3
650073 Hex.Hd.Cap Screw 3/8x2-1/2Gr.5 3

(6) 3/8 HN 653010 - (6) 3/8 LW 654026

9 600450 Oil DrainHose - ............ 1
10 600451 GasolineCap ... ........... 1
11 600522  Seat -« vveveven ... 1

650393 Hex.Hd.Cap Screw 5/16 x3/4Gr.5 4

(4) 5/16 LW 654024
12 600523 SeatBelt ................. 1
650451 Hex.Hd.Cap Screw 7/16 x 1-1/4Gr.5 2

(2) 7/16 HN 653015 - (2) 7/16 LW 654028

13 600559  Counterweight Retainer. . .. .. ... 1
14 600560 RetainerBelt ............... 1
(1) 3/8 HN 653010

Ref.

No.
15

16

17

18
19
20
21
22
23
24
25

26

27

28

29

Part No.

No. Part Name

600570 Seat Mounting Bar
650452 Hex.Hd.Cap Screw 7/16 x 1-1/2Gr.5
(2)7/16 HN 653015 -(2) 7/16 LW 654028

600993 Retainer Plaie Rear
650131  Hex.Hd.Cap Screw 1/2x4-1/2. . ..
(4) 1/2 HN 653018 - (4) 1/2 LW 654030

600994  Retainer Plate Front. . ..........
650126- Hex.Hd.Cap Screw 1/2x3-3/4. . ..
(2) 1/2 HN 653018 - (2) 1/2 LW 654030

602274
650617

Overhead Guard
Self-Tapping Screw No. 8 x 3/4

602276 Removable Fuel Tank

602277  Filler Pipe

602278 Fuel Tank Hold Down
650487  Hex.Hd.Cap Screw 5/16 x1Gr.5 . .
(3)5/16 LW 654024 - (3) 5/16 PW 654004

602279 Connector Hose

602280 HoseClamps . ...............
602282  Swinging Grill . . .. ............
650452 Hex.Hd.Cap Screw 7/16 x 1-1/2Gr.5

(2) 7/16 HN 653015 - (2) 7/16 LW 654028

602288  Seat Back Plate
650028  Hex.Hd.Cap Screw 5/16x1 ....
(2) 5/16 HN 653007 - (2) 5/16 LW 654024

602289  Pivot Linkage ................
650533 Hex.Hd.Cap Screw 3/8 x 1-1/2. . ..
(1) 3/8 HIN 653038
602297 Engine Brace
650495  Hex.Hd.CapScrew 1/2x1-1/4. . ..
650487  Hex.Hd.Cap Screw 5/16 x1.. .. ..
(1) 1/2 LW 654030 - (2) 5/16 LW 654024

603009

Hose Guard
(Used after Serial No. 5954)

660067  OilDrainHose Cap ............

Oil Drain Hose Cap

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

HL2500A - MAIN FRAME

2



HL2500A - ENGINE

15 ]
| 9 4 \,
UsedNB:f;):ezgenal \¥ )
\ @
WARNING - Order By Part Number - Do a
Not Use Illustration Reference Numbers
Ref. Part . No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 602213 Onan Engine-NHC - ........... 1 13 602142  Electric FuelPump . ... ... .- o1
2 600445 Barb Bushing 1/4 x 1/4 . . . - -+ -« - 1 650005 Hex.Hd.Cap Screw 1/4x3/4 ... 2
3 600449  Gasoline Filter .. ..-- ... .- 1 (2) 1/4 LW 654022
4 600456 Muffler .- ci i 1 14 602234  90° Barb Fitting 1/8 x1/4. ... .. .. 2
5 602241 Exhaust Pipe «- - ..o covv v 1 15 602235 Qil Cooler Bracket - Rear . ... .. -1
6 602242 ULClamp - .-« ovrno 2 (Used before Serial No. 5127)
7 600571 Hose Clamp- - « -+« v oo v v oo 6 16 602236 Ignition Block to Fuel Pump-Wire . . . 1
8 600581  Muffler Clamp - . ... oo 1 17 602237  Tank to Fuel Pump Hose 1/4x26 - .. 1
650400 Hex.Hd.Cap Screw 5/16 x 1Gr.5 - . 1 18 602238 Carburetor to Filter Hose 1/4x 18 .. 1
(1) 5/16 HN 653007 - (1) 5/16 LW 654024 19 602240  Fuel Pump Adapter - ... ... .. 1
9 660089 Elbow 1/4x90° .. ............ 1 20 602269 ChokeCable ............... w1
10 600995  Throttle Lever. . . -« - v o v o vv oo 1 21 602270  Choke Bracket. . ... .- ... 1
650005 Hex.Hd.Cap Screw 1/4 x3/4 .. .. 1 22 603010 Throttle Rod - - -+ -« o v v v v o v v 1
(1) 1/4 HLN 653071 650515  Push-On Nut-5/16 .. .......- 2
11 600997  Engine Throttle Lever .. ........ 1 23 603011 Fuel Pump Cover Plate .. .- .. ... 1
12 602239  Fuel Purip to Filter Hose 1/4x4 .. 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL2500A - CONSOLE and CONTROLS

Ref.
No.

1

[oX R I

12

WARNING - Order. By Part Number - Do
Not Use lllustration Reference Numbers

Part No. Ref. Part : No.
No. Part Name Req. No. No. Part Name Reg.
600270 RodEnd-RH.Thread - . . ... ........ 6 9 600440 TiltControlRod ... ... ... ... 1
(8 Req’d. before Serial No. 5757) (2) 5/16 NF HIN 653036
(6) 5/16 NF HLN 653121 10 600441 HandleGrip ...« oot 4
600433  Friction Bar Mounted .. ............ 1 11 602290 EyeBolt5/16 ................ 2
600434  Friction Bar Loose .. .............. 1 (4) 5/16 NF HIN 653036
650449  Hex.Hd.Cap Screw 1/4x2-1/2Gr5 .. .. 2 12 602291 Latch. -« v v e ve e e 1
(2) 1/4 HN 653005 - (2) 1/4 LW 654022 13 602293  Tension Spring .. ...+ cnve - 1
600435 Friction Bar Tension Spring - - . ... .. .. 2 14 602294 Control Lever Console - ... ...... 1
600436  Centering Spring - - -+ - -« - ... 2 650448 Hex.Hd.Cap Screw 1/4x3/4Gr.5. . 1
600437* Control Rod - Left RH-RH Thread . ... 1 650400  Hex.Hd.Cap Screw 5/16x1 Gr5.. 4
(Used before Serial No. 5757) (1) 1/4 HN 653005 - (4) 5/16 HN 653007
602824  Control Rod - Left RH - LH Thread .... 1 (1) 1/4 LW 654022 - (4) 5/16 LW 654024
(Used after Serial No. 5756) 15 602296  Control Lever - Left .......... 1
(13 5/16 HN 653007 - (1) 5/16 HIN - LH. 650699 16 602823 RodEnd-L.H.Thread .......:.. 2
600438~ Control Rod - Right R.H. - R.H. Thread .. 1 (Used after Serial No. 5756)
(Used before Serial No. 5757) (2) 5/16 NF HLN 653121
602825 Control Rod - Right R.H. - LH. Thread - - 1
(Used after Serial No. 5756) AFor Replacement, Order One 602824, One 602823
(1) 5/16 HN 653007 - (1) 5/16 HIN - LH. 650699 - And One 650699.
600439  Lift ControlRod .. .. .............. 1 8 For Replacement, Order One 602825, One 602823
(2) 5/16 NF HIN 653036 And One 650699.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL2500A - AXLE and DRIVE

WARNING - Order By Part Number - Do
Not Use- lllustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL2500A - AXLE and DRIVE

Ref.
No.

NV AW =

20
21
22
23
24

25
26
27

29
30
31
32

Part
No.

040775
042162
042163
046019
046023
050560
053328
570014
650424

No.

Part Name Reg.
RollPin-1/4x1-1/4 .......... 2
Bearing Cup -Outside . ......... 4
Bearing Cone - Outside . ......... 4
IdlerSeal .................. 2
DustCup .................. 2
WheelBolt . ................. 20
WheelHub .. ................ 4
Grease Fitting ... .. .......... 4

Hex.Hd.Cap Screw 9/16 N.F. x 2..24

(24)9/16 N.F. HN 653114
(24°9/16 LW 654056

053329  WheelSeal ................ 8
053330 IdlerHub .................. 2

650352  Hex.Hd.Cap Screw 1/2 N.F.x1-1/2 8

(8) 1/2 LW 654030

053333 Internal Retaining Ring . . . ... .... 1
053334  External Retaining Ring- ........ 1
520021 Bearing Cup - Qutside . ......... 2
520022 Bearing Cone - Outside . ......... 2
520054  Bearing Cup-Inside .. .......... 2
520201 Bearing Cone -Inside .......... 2
600264 DriveBelt .................. 1
600265  Coupling Insert . ............. 1
600269  Torque Adapter .............. 1

650054  Hex.Hd.Cap Screw 3/8x5/8 .... 4
600276 Axle ...................... 4

653088  Slotted Nut3/4N.F. ......... 4

655010 CotterPin1/8x1-1/2 ........ 4
600371 Engine Sheave (5.3 Dia.) ........ 1
600372 Engine Sheave Hub .. .......... 1
600373  Pump CouplingJaw .. .......... 1
600374  Engine CouplingJaw .. ........ 1
600375  Pump Mounting Bracket ........ 1

650396  Hex.Hd.Cap Screw 3/8x1-1/4Gt.5 4

(4) 3/8 LW 654026

600376 BearingMount .............. 1
600377  Pump Sheave Bearing .......... 1
600378 . Hydro-Stat Sheave (4.95 Dia.) .... 1
600379  Tapered Pin 1/4x1-1/2 ........ 2
600384  Control Lever .............. 2
600385 Transmission Spacer . ......... 1
600386" BearingCup ................ 4
600387% BearingCone ................ 4

Ref.
No.

33
34

35
36
37
38
39
40
41

42

43

A

Part No.
No. Part Name Req.
600388 Wheel .................... 4
600389 Idler Shaft .................. 2
655010 CotterPin1/8 x 1-1/2 ........ 2
600390 ThrustWasher . . . ............. 2
600391 Idler Shaft Nut . .............. 2
600392 Chain Take-Up Washer .. ........ 2
600394 Lubrication Hole Cover. ... .. .. .. 2
600419 Thrust Washer . . ... ... .. e e 2
601924  AdapterShaft ................ 1
601925 Drive Bar -Left .............. 1
650060  Hex.Hd.Cap Screw3/8x1...... 2
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
601926 Drive Bar-Center . ........... 1
650029  Hex.Hd.Cap Screw 5/16x1-1/4 .. 4

(4) 5/16 HN 653073
601927 Drive Bar - Right
650029  Hex.Hd.Cap Screw 5/16x1-1/4 .. 2
(2) 5/16 HLN 653073

601928 Fibre Coupler .. .............. 2
(32) 5/16 PW 654004
602140% "~ Transmission Assembled - Right .. .. 1
602141®  Transmission Assembled - Left o1
602230 Flexible Coupler Guard . . .. .. .. .. 1
602231 Coupler Guard Pin . ........... 1
650553  CotterKey 1/8 x3/4 ........ 1
602233 ChainCover ................ 2
602267 ChainGuide ................ 2
602283 Axle Sprocket (40T) .......... 4
602285  Idler Sprocket (15T) .......... 2
602822 Idler Sprocket (14T) .......... 2
650212  Soc.Hd.Set Screw3/8x3/8 ~.... 2
602286  Drive Chain - Right (No. 60x 162) .. 1
602287  Drive Chain - Left (No. 60 x 164) .. 1
650253  Square Head Set Screw 1/4 x4-1/2 .. 4
602798 Idler Sprocket Assembled .. ...... 2
603008 Sprocket Spacer . ............. 4

For Replacement, Order One 600386 And
One 600387.

: See Page 10 For Transmission Service Parts.

For Replacement, Order 602822.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL2500A - TRANSMISSION

Ref.
No.

AW —

\O 00 ]

10
11
12

13
15

16
17

10

Part
No.

053331
520138
053335
520046
520047
602206
602207
600400
602204
600402
600403
602208
602209"

653089
602826

653089
600406
600407
600408
600409
600410

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

No. Ref. Part No.
Part Name Req. No. No. Part Name Req.
(Per Transmission) (Per Transmission)
Primary Needle Bearing ......... 2 18 602205 Output Shaft Seal Collar .. ... |
Secondary Needle Bearing ... ...... 2 , (Used before Serial No. 6125)
Output Shaft Seal .............. 1 602827  Output Shaft Seal Collar - Hvy.Duty . 1
Bearing Cup -Inside . . .. ........ 2 ' (Used after Serial No. 6124)
Bearing Cone - Inside .. ........ 2 . 19 600412 DustCover ............. ... 1
Main Case - Right . . .. .......... 1 20 602203  Final Gear Spacer . ........... 1
Main Case - Left . ............. 1 21 600414 “EPRINE - v oo vevmeeeeeee s 1
Primary Gear (15T-34T) ........ 1 22 600415 Primary Shaft “O” Ring ........ 2
Secondary Gear (19T40T) ...... 1 23 600416  Secondary Shaft “O” Ring ...... 2
Final Gear (50T) .. ............ 1 24 600417 Stud-3/8x1-1/8. ............. 1
Primary Shaft . . .............. 1 (1) 3/8 HN 653010 - (1) 3/8 LW 654026
Secondary Shaft .............. 1 25 600418  TransmissionCover ............ 1
Output Shaft ................ 1 26 600419  ThrustWasher................ 1
(Used before Serial No. 6125) 27 601001 Primary Gear Spacer .. ........ 1
Slotted Nut -3/4N.F. ........ 1 28 602210  Secondary Spacer Collar .. ...... 1
Output Shaft - Heavy Duty . ... ... 1 29 602284  Drive Sprocket 22T) .......... 1
(Used after Serial No. 6124) : (Used before Serial No. 6125)
Slotted Nut -3/4 N.F. .. ...... 1 602828  Drive Sprocket (22T)-- Hvy.Duty . .. 1
Primary Collar. . . . ............ 1 (Used after Serial No. 6124) '

Secondary Collar ... 1 AReplace with One 602826 Output Shaft - Heavy
CamLockBar................ 1

: Duty, One 602827 Output Shaft Seal Collar
Cover Gasket . ............... 1 4 One 602828 H Duty S ket
Pump Gasket ................ 1 and \une eavy Duty Sprocket.

Heavy Duty components MUST be used
together.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL2500A - LOAD ARMS

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref. Part No. Ref. Part No,
No.  No. Part Name Regq. No. No. Part Name : Reg.
1 600345 Attachment Bracket Bolt - 3/4 x 6 600492 Attachment Bracket .......... 1

3-1/2Gr.5 - oo 2 7 600493 AttachmentPin .. ............ 2
(4) 17 HN 653130 - (4) 1" LW 654057 ' 8 600494 Hair Pin Cotter . - - - .. ... ... .. 2
2 600357 Tilt Cylinder Bolt - 3/4x5-1/2Gr.5 .. 2 9 600495 Lift Cylinder Bolt 1 x4-1/2Gr.5 ... 4
(2) 3/4 HN 653026 - (2) 3/4 LW 654034 ' (4) 1” HN 653130 - (4) 1" LW 654057
3 600364  Tilt Cylinder Bolt - 3/4x6 Gr.5 . ... 4 10 600990  CrossBrace .. .............. 1
(2 Req’d. before Serial No. 6373 and 11 600991 . Brace Retainer - ............. 2
on units with Serial No. 6389, 6391 650312 Hex.Hd.Cap Screw3/8 x3 . ... .. 4
and 6393) (4) 3/8 HN 653010 - (4) 3/8 LW 654026
(4) 3/4 HN 653026 - (4) 3/4 LW 654034 .12 600998 Hydraulic Hose Clamp . - - . ... ... 4
4 600442 Hose Clamp - ... ............ 4 650005 Hex.Hd.Cap Screw 1/4x3/4 .... 4
650005  Hex.Hd.Cap Screw 1/4x3/4 .... 2 13 650516 Carriage Bolt - 3/4x3-1/2 .. .. .. .. 2
5 600491% Load Arm .....:............ 1 (Used before Serial No. 6373 and on
(Used before Serial No. 6373 and on units with Serial No. 6389, 6391 and
units with Serial No. 6389, 6391 and 6393).
6393). 14 603013  Spacer . ... ..., 2
570014  Grease Fitting .. .......... 4
603012" LoadArm .................. 1
(Used after Serial No. 6372 except on ATo Order Load Arm Pivot Balls, specify 603014 for
units)with Serial No. 6389, 6391 and 3/4 1.D. Ball and 603015 for 17 LD. Ball.
6393).
570014  Grease Fitting .. .......... 4

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

1"



HL2500A - HYDRAULIC SYSTEM

- Do

Iustration Reference Numbers
T~

WARNING - Order By Part Number

Not Use
1
/8
@—¢6

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

12



HL2500A - HYDRAULIC SYSTEM

3/8x 46

Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req
1 600460" Hydro-Transmission - Left ... .. 1 23 600488  Reservoir to Transmission Hose -
650396  Hex.Hd.Cap Screw 3/8x1-1/4Gr.5 4 1x18 v vviii i 2
(4) 3/8 LW 654026
24 600489  Reservoir to Pump Hose - 1x27-1/2 - 2
2 600461% Hydro-Transmission - Right - - - . - - 1
650396  Hex.Hd.Cap Screw 3/8x1-1/4Gr.5 4 25 600490  Control Valve to Oil Cooler Hose -
(4) 3/8 LW 654026 1/2%x24 oo 1
3 600462° OilPump .-+ v e 1 26 600534  45° Swivel Elbow 3/8 x 3/8 -+ .. .. 1
650095  Hex.Hd.Cap Screw 7/16x1-1/4 .. 2 '
(2) 7/16 HN 653015 - (2) 7/16 LW 654028 27 600584 Control Valve .. ............ 1
4 600463° OilFilter .................. 1 28 601988  TowingClip ................ 2
(Used before Serial No. 6035)
602820%  Oil Filter .................. 1 29 6022117 90° Swivel Elbow - 1/2 x 1/2 1
(Used after Serial No. 6034) ‘
30 602232F  90° Swivel Elbow - 1/2 x 3/4 1
S 600464 OilCooler - . ..o ii i 1
’ 31 602747  Swivel Tee-3/8 .. ............ 2
6 600469  Lift Cylinder Spacer .......... 2
32 602893" TiltCylinder ................ 2
7 600470 HoseClamp . ............... 8 570014  Grease Fitting ............ 4
8 600471 Sealing Jam Nut-3/4 . ......... 1 33 602896" LiftCylinder ..:............. 2
) 570014  Grease Fitting ~ ............ 4
9 600472  45° Swivel Elbow -1/2x1/2 .... 3
34 660019  Street Elbow-3/8x90° ........ 1
10 600473F  45° Swivel Wibow - 1/2x3/4 .... 1 ,
(Two Req’d. before Serial No. 2269) 35 660021  Street Elbow-3/4x90° ........ 2
11 600475  90° Swivel Elbow -1/2x1/2 .... 1 36 660039  Street Elbow-1/2x90° ........ 1
12 600476  Straight Adapter-1/2x1/2 ...... 2 37 660046  Reducing Bushing - 1/2 x 3/8 4
13 600477  90° Swivel Elbow -3/8x3/8 .... 10 38 660049 = Reducing Bushing - 3/4 x 3/8 1
14 600478 Tee Adapter-3/8 ............ 2 39 660050  Reducing Bushing - 3/4 x 1/2 3
15 600479 Lift Cylinder Hose - Right 3/8x24 .. 2 40 660059 PipeTee-3/4 .............. 1
- 16 600480  Tilt Cylinder Hose - Lower 3/8x28.. 1 41 660064  Pipe Nipple -3/4x2-1/2 ........ 9
17 600481 Cylinder Hose 3/8 x34 - - - - - - - - - . 2
18 600483  Lift Cylinder Hose - Left 3/8x40 .. 3
19 600484  Control Valve to Tilt Cylinder Hose -
3/8x140 ... ... 1 See Page 27 For Transmission Service Parts.
® See Page 26 For Transmission Service Parts.
20 600485 Control Valve to Tilt Cylinder Hose - ¢ See Page 28 For Oil Pump Service Parts.
3/8x156 ... ...l 1 For Replacement, Order 602820.
: € To Order Oil Filter Element, Specify Part
21 600486  Oil Filter to Hydro-Transmission Hose - No. 602821.
1/2x35 . 3 To Order “O” Ring, Specify Part No. 602212.
See Page 21 For Control Valve Service Parts.
22 600487 Control Valve to Oil Pump-Hose - H See Pages 23-25 For Hydraulic Cylinder Service

13



HL2500A - ELECTRICAL SYSTEM

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

~
Ref. Part No. Ref. Part ' No.
No. No. Part Name Req. No. No. Part Name Req.
1 600042 Fuse Holder w/20 AMP Fuse - - - - - - 1 INDICATOR LIGHT '
2 600043 20 AMPFuse - - - ..o 1 (Used after Serial No. 5655 and hefore Serial No. 6406)
3 600443" Ignition Switch . ............. ] .
4 600452  Battery - . ........i.iaaeins 1 16 602796° Indicator Light . ............. I
5 600455 Battery Cable - 16” .. .. ........ 1 17 602797 Vacuum Switch ... ... ... .- !
6 600506% Hour Meter ................ 1
7 600507 AMMELET .+ v oot e 1 INDICATOR LIGHT
8 602271  Oil Pressure Gauge .. ........ .. 1 (Used after Serial No. 6305)
9 602272  Wiring Harness . - ... ... ... |
10 602273 Battery Cable -24” .. .......... 1 16 602908 Indicator Light -~ -+ ... -0 L1
11 602281 Battery Hold - Down .. ........ 1 17 602907 Vacuum Switch - - - -« .« o o0 oo 1
650487 Hex.Hd.Cap Screw 5/16 x 1Gr.5 .. 1 18 602909 Diode . .- . 1
(1) 5/16 HN 653007 - (1) 5/16 LW 654024 19 602829  Wire Harness - - -« -« - v oo vn v v h 1
12 602367  Wire - Hour-Meter to Ground - - - . . . | 20 602830  Switch to Light Wire - - -« .. - - .- 1
13 602368 Wire - Ignition Switch to Ammeter . . 1
14 602369 Wire - Ignition Switch to Hour-Meter ATo Order Ignition Switch Key, Specify Part
And Oil Pressure Gauge ...... 1 No. 058830 (Cole-Herse) 600524 (Indak).
15 602831 Grommet -« - v v v e e 1 B For Replacement, Order 054946.

€ For Replacement Indicator Bulb, Specify Part
No. 653016.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

14



OPTIONAL ATTACHMENTS

UTILITY BUCKET
(54" Wide - Capacltz 6-2/4 Cu. Ft. Struck)
1.

Ref.  Part 8.5 Cu Heaped) No.
No. . No. Part Name Req.
1 600498  Utility Bucket . ............. 1

NOTE: To Order Replacement Cutting Edge, Spec:fy Part
Number 600576.

UTILITY BUCKET
(64" Wide - Capacity 6-3/4 Cu. Ft. Struck)

Ref  Part (8.5 Cu. Ft. Heaped) No.
No. No. Part Name Req:
1 600499 Utlhty Bucket ............... 1

NOTE: To Order Replacement Cutting Edge, SpeC/fy Part
Number 600579.

SNOW BUCKET
(72" Wide - Capacity 16 Cu. Ft. Struck)
(21 Cu. Ft. Heaped)

Ref.  Part No.
No. No. Part Name Req.
1 600502 Snow Bucket .. .............. 1

NOTE: To Order Replacement Cutting E£dge, Specify Part
Number 600580.

FERTILIZER BUCKET
(54" Wide - Capacity 12 Cu. Ft. Sturck)

Ref. Part (17 Cu. Ft. Heaped) No.
No. - No. " Part Name Req.
1 600500 Fertilizer Bucket .. ..... 1

NOTE: To Order Replacement Cutting Edge, SpeC/fy Part
Number 600576.

POTATO BUCKET*
(60" Wide - Capacity 10 Cu. Ft. Struck)

Ref.  Part (13 Cu. Ft. Heaped) No.
No. No. Part Name Req.
1 600501  Potato Bucket .............. 1

NOTE: To Order Replacement Cutting Edge Specify Part
Number 600578.

*Screen Portion 1s not used in determining capacity.

15




OPTIONAL ATTACHMENTS

MANURE FORK LIGHTS
(54" Wide - 9 Tines) Ref  Part No
Ref.  Part No. No. No. Part Name Req
No. No. P .
0 © art Name Req I 600511% Head Light .. ..o ...ooonoo o 3
1 600497 Manure Fork . ............... 1 2 60051 2C T'flil Light . ... oo !
NOTE: To Order Manure Fork Tooth, Specify Part 3 600513% Light Switch w/20 Amp. Fuse ... 1
N ) 4 600514  ToggleSwitch . . ............. 1
0. 054654. -
‘ 5 600518  Wire Connector . .. ........... L4
6 600519 WireTab .................. 7
7 600520 Wire Terminal . ... ........... 9
8 601006  Light Bracket - Right - ------- - 2
9 601007  Light Bracket - Left .. .. ... ... 1
10 601008 Light Wire - 18 Ft. No. 14 Ga. . ... 1

\k‘..'j

ATo Order Replacement Head Light Element, Specify
Part No. 600526.

BTo Order Replacement Tail Light Bulb, Specify Part
No. 600527.

Ref.
No.

1 600503
2 600504

(30" Forks -

Part
No.

PALLET FORK _
Adjustable Width)

Part Name

Pallet Fork Carriage ............ 1
Pallet Fork

KA
O
20

KRG
X
o
o

R
S
0:%'
’\
X
2008

4

X

L0

R
0

Q)

X
9 0.0
”
L0
*@%%000
LAY

&

&

o ¥4

5
5
50

8
¢

CTo Order Replacement Fuse, Specify Part No. 600043.

DRAWBAR
Ref. Part No.
No. No. Part Name Req.
1
1 600564 Drawbal . . o oo e e 1
650433 Hex.Hd. Cap Screw 1/2x 1% Gr. 5 2

(2) 1/2 LW 654030

16

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

s



OPTIONAL ATTACHMENTS

Main Frame (Left Rear)

e

603017
Weld - 2211 .
' NEW STYLE
600556 MOUNTING
—h 4 SCARIFIER
SCARIFIER
Ref. Part No.
No. No. Part Name Reg.
1 600442 HoseClamp -« - -« -vvoeern - 2
650005 Hex.Hd.Cap Screw 1/4x3/4 .... 2
2 600481 Hose-3/8x34 .. «.covvvn...- 2
3 600496 Cylinder Bracket Bolt 17 x5” Gr.5 . . 4
4 600528* Cylinder Bracket - Right ~....... 1
5  600529* Cylinder Bracket - Left . ... ...... 1
603017 Cylinder Mounting Block - ... .... 2
(Weld On) -
6 600534  45° Swivel Adapter - - - .- e 4
7 600556 Tool Beam Mounting Block - - - - .. 2
8 600557 ToolBeam « - « + v v e vvn e v os 1
. 9 600558 Scarifier Tooth - -+« - v v o v vt 3
WARNING - Order By Part Number - Do 10 600562 Hose -3/8X 60 « v -vevvrnens L2
Not Use Hlustration Reference Numbers 11 600563 Tool Beam Pivot Bolt 1”x3”Gr.5 .. 4
(4) 1 LW 654057 :
12 600573 Tooth Retainer Plate .. ...--. .. 3
13 602747 Swivel Tee-3/8 -+« oo iv oot 2
14 603025" Hydraulic Cylinder - ........... 2
(For use on units equipped with
600528 and 600529 Cylinder
Brackets) :
603027" Hydraulic Cylinder . ........... 2
(For use on units equipped with
weld-on upper mounting blocks -
603017)
15 650406  Cylinder Pivot Bolt3/4x4-1/2Gr.5. . 4
(4) 3/4 HN 653026 - (4) 3/4 LW 654034
16 650415 Scarifier Tooth Bolt 1/2x4-1/2Gr.5 . 12
(12) 1/2 HN 653018 - (12) 1/2 LW 654030
17 660046  Reducing Bushing 1/2x3/8 ... ... 2

*New Cylinder Mounting Blocks (603017)
Replace 600528 and 600529.

ATo Order Cylinder Seal Kit, Specify Part

No. 602898.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

17



OPTIONAL ATTACHMENTS

FRONT HYDRAULIC KIT

Ref. Part No. |
No. No. Part Name Req.
1 600442 HoseClamp .. ............... 2
650042 Hex.Hd.Cap Screw 1/4x3/4 .. . . . 2
2 600477 90° Swivel Adapter ........... 2
3 600485  Hydraulic Hose - 3/8 x 156 ... .. .. 2
4 600534  45° Swivel Adapter . .......... 2
5 600546  Female Coupler ............. 2
-6 600547 Coupler Bracket .......... . .. 1
7 600998 LClamp ................. .. 4
AUXILIARY CONTROL VALVE KIT
Ref. Part No.
No. No. Part Name Req.
1 600270  LinkageEnd -............... 2
(2) 5/16 NF HLN 653121
2 600477  90° Swivel Adapter .. .......... 1
3 600479 Hose-3/8x24 .............. 1
4 600534 45° Swivel Adapter .. .......... 1
5 600553 ControlPedal ................ 1
650396 Hex.Hd.Cap Screw 3/8x 1-1/4Gr.5 2
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
6 600554 ControlHandle .............. 1
7 600555  Control Linkage .............. 1
(22 5/16 HIN 653034
8 602422 HydraulicValve .............. 1
650064  Hex.Hd.Cap Screw 3/8x 1-1/2Gr.5 4
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
9 660046  Reducing Bushing 1/2x3/8 ...... 2
10 660049  Reducing Bushing 3/4 x 3/8 .. .. .. 2

ASee Page 21 for Valve Service Parts.

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

18

N



OPTIONAL ATTACHMENTS

GRAPPLE FORK Ref. Part No.
No. No. ' Part Name Req;
1 600345 Hydraulic Cylinder Bolt - 3/4 x 3-1/2
Gr.5 - e e 1
(1) 3/4 HN 653026 - (1) 3/4 LW 654034
2 . 600357 Hydraulic Cylinder Bolt - 3/4 x5-1/2
Gr.5 . e e ]
(1) 3/4 HN 653026 - (1) 3/4 LW 654034
3 600479  Hydraulic Hose - 3/8 x24 .. ... S|
4 600481 Hydraulic Hose - 3/8 x34 .. .. .. .. 1
5 600545 Male Coupler - - -« oo cvii it 2
6 600534  45° Swivel Adapter .. ...... .. .. 2
7 600999  Grapple Fork .. ............... 1
650062 Hex.Hd.Cap Screw 3/8x 1-1/4 ... 3
(3) 3/8 HN 653010 - (3) 3/8 LW 654026
8 601000 Hinge ............... e 2
650062  Hex.Hd.Cap Screw3/8x1-1/4 ... 6
. (62 3/8 HN 653010 - (6) 3/8 LW 654026
9 603027% HydraulicCylinder ............ 1
10 660046  Reducing Bushing - 1/2x3/8 .. .. .. 2
ATo Service Hydraulic Cylinder, Order
Seal Kit 602898.
POST HOLE AUGER Ref. Part  No.
No. No. Part Name Reg.
1 600477 . 90° Swivel Adapter - - -« - - .- .- 2
2 600481 Hydraulic Hose - 3/8 x 34 - - - - - - - - 2
3 600540 Hydraulic Motor « - -+« « v o v v v 1
650109  Hex.Hd.Cap Screw 1/2x1-1/2-- .. 2
(2) 1/2 HN 653018 - (2) 1/2 LW 654030
4 600541 Motor Bracket - + - -« v oo oo 1
S 600542 Hinge Linkage - - - - - - -+ -« + - - 1
6 600543 PivotPin -+« oo 2
7 600544  Auger Adapter .- .- 1
650214 Soc.Hd.Set Screw 3/8 x1/2- - - - - - 1
8 600545  Male Coupler - - - vcoriree e 2
% 9  600548" AugerBit-6”Dia. - 1
3302 10 600549%  Auger Bit-12”Dia. - - - - - - v - 1
S5 11 603029  Attachment Bracket - - - - - -+ - - - - 1

12 660046  Reducing Bushing-1/2x3/8 .- - 4

ATo Order 6” Replacement Cutting Edge, Specify
Part No. 602577.

8 To Order 12" Replacement Cutting Edge, Specify
Part No. 602578.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

18



OPTIONAL ATTACHMENTS

Part
No.

602227
602228
602229
600582
603018

RELIEF VALVE

No.
Part Name Req.
Relief Valve .. .............. 2
Hydraulic Fitting ... ......... 4
Straight Swivel Fitting . ... ... ... 4
“O”Ring .................. 12
Copper Washer .. ............ 4

2

3

d

1

Ref.
No.

1

Part
No.

600509

FLOTATION TIRES

‘Wheel

(For 12:00 x 26 x 12 Flotation
Tires)

20

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL2500A - HYDRAULIC CONTROL VALVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref. Part - ' No. Ref. Part No.
No. = No. Part Name Regq. No. No. Part Name Req.
602422 Hydraulic Valve - ... ......... 1 11 602416 ReliefSeal .. ... ... . ... 1

1 602406  Control Valve Body w/Spool . . . - . 1 12 602417 Relief Plug Nut . ............ 1
2 602407 EndCap .- ..-..... I 1 13 602418 Relief Plug Screw - . . ... .. ... 1
3 602408 Spacer ... 1 14 602419 Spool Seal . ................ 2
4 602409  Return Washer . ......... | 15 602420  ReturnSpring - - ..o - 1
5 602410 SpoolEnd ... ... 1 16 602421 End Cap Screws .. .. - oo v oo oo 4
6 602411 Relief Spool .. ... ..o 1 17 603019  DetentScrew ... .-« cooen o 2
7 602412  ReliefPlug .. ........ ... ... 1 18 603020 - DetentSpring - .« -« oo v oo v e 2
8 602413 Ball Retainer . -« -« v oo e v et n 1 19 603021 Steel Ball- 1/4 ... .. ....... )
9 602414  1/2SteelBall .. ............. 1 20 603022 EndCap ... 1
10 602415  Relief Spring - . ... .. .oohen 1 21 603023 3-DetentSpool - .-l 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

2



HL2500A - LIFT and TILT VALVE

Not Use
Ref. Part
No. No.

600584

1 047707 .

2 047709

3 047708

4 580030

5 600383

6 600382

7 580039

8 047712

9 047711
10 047724
11 047723
12 047722
13 047721
14 580033
15 047710
16 047699
17 580040
18 580006
19 580013
20 580015
21 580043
23 580038

22

WARNING - Order By Part Number - Do
Illustration Reference Numbers

No.
Part Name Regq.
Lift/Til Assembled .. ... .. 1 Ref.  Part ' :
T Y Al SR
4 Way F 1
4 Way S;,‘;a;lfpf’f’ S 24 580044  Check BallPlug . ... ... ....... 2
e 4 25 580035 AcornCap ................. 1
Float 1 t 1 .. 1 26 580034 Jam Nut ... .. ... L. 1
ot ggggl ﬁgggtgi Seal ... 1 27 580024  Adjusting Screw . ... ...... ... 1
Stop Washer T 28 580025 O-Ring ................... 1
Float Centeriﬁé Sﬁring T 29 580023  Relief Valve Body ............ 1
Float Sprmg Collar. . ... ... L 1 30 580022 Gas'ket S e 1
Detent Plunger . ............. 1 31 047727  Relief Spring Washer . ......... 1
Lock Washer 1 32 047726  Relief Spring ............... 1
Cap Screw .. ... 1 33 047725 BallSpacer ................. 1
Detent . . . . . ... 1 34 047701 Relief Valve Ball ............. 1
Rubber Bonnet 2 35 047713%  Relief Valve Seat .. ........... 1
: Ly 36 580042 O-Ring ................... 1
Centering Spring . . ........... 1 60293 P . 5
StopCollar . . .. ............. 1 37 02939 oppet Spring - .ol
Centering Spring Lock Washer . ... 1
Spring Bolt Assembled e 1 047736 Seal Kit (Includes Item 4, 5, 23, 28, 30
StopDisc ... ............... 1 A and 36).
SnapRing .. .......... ... .. 1 For Replacement, Order 047700.
Check Poppet .. ............. 2 *Housing and Spools may not be ordered as separate items.
ORing ................... 2 All Spools are fitted to individual Housings at Factory.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

\\2}/‘



_HL2500A - HYDRAULIC CYLINDERS

G———= @(l)@@@m@ 00 @@—_@@

' 19 18

3___.

— @@@.0@

(o= P‘“““>©@>@.QO——~

a0

To insure proper fit, check length
of Cylinder Tube and Shaft before 5
ordering replacement. F_O@ O _@

25 L_—'__""___‘

— C@@@o—i

13-1/32"

e & )0

3 13 -

@——:—w? 09000 0@0?? O —— oD

13-5/32"

To insure proper fit, check length
of Cylinder Tube and Shaft before
ordering replacement.

(Continued)



HL2500A - HYDRAULIC CYLINDERS

14 , 2% 2 33 3
- 0090000000
00900000 9 0T
L Tttt T ' 13-1/32" i
VRN . : To_insure proper fit, check length
{ e = — - — — — | of Cylinder Tube and Shaft before 12—
] 15-5/8" ordering replacement.
114\ 2,‘ 3 0B X
- ;/!‘ A - i~ ] \ ' _ /j [/ i )\ | ?9
- - -5 9—-a)000 004 ﬁém o
35 N h
Lo _ 135327 |
Gy, - _ _{ To _insure proper fit, check length l
(’7}4—— of Cylinder Tube and Shaft before 13—
T ordering replacement.
15-1/2"
. 33 a_ mﬁ )
0
S
0000 ® 8§ 5
| ’ .
________________________________ ]
17 |
i I
' |
o) - =D 600 QL) C O--- |

33

r"‘OO& @"/ — ' % -

O

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

24

s’ ,



HL2500A - HYDRAULIC CYLINDERS

DI AWK — OZ?P
RN

Part No.
No. ‘ Part Name Req-

6004652 P Tilt Cylinder .« . v.uvvvneen... 2
600466° B Lift Cylinder . ... ............ 2
602256A P Tilt Cylinder . . ....vvvvennnn- 2
602266" B Lift Cylinder - - -..ovvvvvenn.. 2
6027838°C Lift Cylinder . ............... 2
602785C°C Tilt Cylinder - «..vevvvnvenn.. 2
602891¢°° Tilt Cylinder 2
602892°° Tilt Cylinder - -vvvcvvvvvvvnn.. 2
6028948°C Lift Cylinder .. ... .......... 2
6028958°C Lift Cylinder ... c.ovn. ... 2
603004€°P Tilt Cylinder - - - «ocovvnn. 2
603025€ "% Hydraulic Cylinder .. .- -....... 2
603027 Hydraulic Cylinder ... .. ...... 2
054155 Retaining Ring  .............. 1
054162 RetainingRing . ............. 1
602180 RetainingRing .............. 1
602197 RetainingRing ............. w1
602253 Retaining Ring  .............. 1
602254  CAP .. ei e 1
650615  Hex.Hd.Cap Screw 1/4NFx 5/8Gr.5 2
(2) 1/4 External Tooth Lock Washer

602263 Band .. .. ... 1
650197 Soc.Hd.Set Screw 1/4x3/8 .... 1
602264  RetainingRing .............. 1

Part No.

No. Part Name Regq.
602813 ~ Piston . ... ... 1
602832  Piston-2-1/2 .. .. ... ... 1
602833 Cylinder Tube - 13-1/32 . ....... 1
602834 Shaft - 15-5/87 .. ... .. ... 1
602835 Packing Head - 2-1/2 .. ........ 1
602836  Piston-2” ... ... 1
602837 Cylinder Tube -2 ............ 1
602838 Shaft ............. e 1
602839 Packing Head -2” ............ 1
603026  Cylinder Tube -2-1/2 .......... 1
603028 Cylinder Tube -2-1/2 . ......... 1
650465 Lock Nut-3/4NF ............ 1
603005 Cylinder Tube -2-1/2x 13-5/32 . ... 1
603006  Shaft-15-1/2” ......... R 1

ATo Order Seal Kit, Specify Part No. 602897.
B Replaced by Part No. 602896.
€ To Order Seal Kit, Specify Part No. 602898.
© Replaced by Part No. 602893.
E Replaced by Part No. 603027.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

25



HL2500A - HYDROSTATIC TRANSMISSION-RIG.HT

Ref.
No.

O OO AW —

26

WARNING - Order By Part Number - Do

Not Use

Part
No.

602075
602076
602078
602080
602081
602082
602083
602084
602085
602086
602087
602088
602089
602090
602091
602092
602094
602095
602096
602097
602099
602100
602101
602102
602103

[Mlustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

No. . Ref. Part No.

Part Name Req. No. . No. Part Name Req.

Motor Shaft . ................ 1 26 602104 Washer .................... 2
Straight Headless Pin. . . ... ... ... 2 27 602108 ShimPack .............. As Req.
“O’Ring . ................. 1 28 602109 Ball Bearing .. .............. 1
Straight HeadlessPin . .......... 1 29 602110 SwashPlate. . .. ....... ... .... 1
Pump Shaft. . ....... ... . ... 1 .30 602111  Valve Plate - Right . ........... 1
Relief Valve Cone. . .. .......... 1 31 602112 Variable Swash Plate. . . . .. ...... 1
Relief Valve Spring .. .. ........ 1 32 602113  ValvePlate . ... .............. 1
- “0” Rjng .................. 1 33 602114 ThrustPlate. . .. .. ............ 1
Plug ........ ... .. .. ...... 1 34 602115 LipSeal .................... 2
Straight Headless Pin . .......... 2 35 602117  Charge Pump Housing- Right . . . . .. 1
Housing Gasket . . . ............ 1 36 602118  Needle Bearing. - . . - . .. ........ 1
Cylinder Block Kit .. .......... 2 37 602119 Filter Union ................ 1
Retaining Ring. . -« .. .......... 2 38 602120 © PipePlug - ........ono..... 1
Trunnion Shaft . .............. 1 39 602121  Needle Bearing. . . . .. .......... 2
SpringPin -« - o oo 3 40 602423  “O”RING - - - cn e, 2
Trunnion Shaft .............. 1 41 602424 Back-upRing ................ 2
Hexagon Head Cap Screw .. ...... 1 42 602425 “O”Ring - v vvveiee .. 2
Plain Washer ................ 2 43 602426 Roller Bearing . . .. ............ 1
Hexagon Head Cap Screw .. ...... 2 44 602427 LipSeal .................... 2
Hexagon Head Cap Screw ........ 4 45 602428 Needle Bearing . .............. 2
PipePlug. ... . ................ 2 46 602429 “O”Ring .. ..ooveinn.... 2
Threaded Plug ---------------- 2 47 602430 Rotor ... ... ... ....... 1
12 Point Cap Screw .. .......... 2 48 602431 Housing Assembly . ............ 1
12 Point Cap Screw .. .......... 2 49 602432 Center Section- . - .« . v oo vu ... 1
Hexagon Head Cap Screw .. ...... 1 50 602433 Check Valve Assembly . ......... 2



HL2500A - HYDROSTATIC TRANSMISSION-LEFT

WARNING - Order By Part Number - Do
Not Use Ilustration Reference Numbers

o)
L)

1
30
Ref. - Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 602075  Motor Shaft - ... 1 26 602104  Washer .................... 2
2 602076  Straight HeadlessPin. . .. .. .. .... 2 27 602108 ShimPack .............. As Req.
3 602078 “O”Ring ........ ... 1 28 602109  BallBearing . ................ 1
4 602080  Straight HeadlessPin............ 1 29 602110 SwashPlate. . .. .. ............ 1
5 602081 Pump Shaft. . ................ 1 30 602112 Variable Swash Plate. . . ... ... ... 1
6 602082 Relief Valve Cone ... .......... 1 31 602113 Valve Plate . . . ... ... e 1
7 602083  Relief Valve Spring .. .. ........ 1 32 602114  ThrustPlate . ................ 1
8 602084 “O”Ring .........cc-ici.n. 1 33 602115 LipSeal .................... 2
9 602085 Plug ... 1 34 602118  Needle Bearing . ............. 1
10 602086 Straight Headless Pin. . .. .. ...... 2 35 602119 Filter Union .. .............. 1
11 602087  Housing Gasket .............. 1 36 602120 PipePlug ......... ... i
12 602088  Cylinder Block Kit ............ 2 37 602121 Needle Bearing. .. . - . - v v v oo ot 2
13 602089  RetainingRing ............... 2 38 602123  Valve Plate-Left............. |
14 602090  Trunnion Shaft . .............. 1 39 602423 “O”Ring ......... .. 2
15 602091 SpringPin . ................. 3 40 602424  Back-upRing ................ 2
16 602092  Trunnion Shaft . .............. 1 41 602425 “OPRINE v cvvmreeemaeees 2
17 602094  Hexagon Head Cap Screw .. ...... 1 42 602426  Roller Bearing. ............... 1
18 602095 PlainWasher ................ 2 43 602427 LipSeal .............. ... ... 2
19 602096  Hexagon Head Cap Screw .. ...... 2 44 602428  Needle Bearing. . . . ... ... ... ... 2
20 602097  Hexagon Head Cap Screw ........ 4 45 602429  “O”Ring . ...... ... 2
21 602099 PipePlug . .................. 2 46 602430 Rotor ... 1
22 602100  ThreadedPlug................ 2 47 602431  Housing Assembly. . .. .......... 1
23 602101 - 12PointCap Screw ............ 2 48 602432  CenterSection................ 1
24 602102 12 Point Cap Screw . ... ........ 2 49 602433 Check Valve Assembly .. ........ 2
25 602103  Hexagon Head Cap Screw .. ...... 1 50 602934  Charge Pump Housing - Left . ... .. 1

21



HL2500A - HYDRAULIC GEAR PUMP

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.
No.

1
2

28

Part No. Ref. Part No.
No. Part Name , Regq. No. No. Part Name Req.
602214  Body - 1 6 602219  WearPlate .- .... R 1
602215 Cover  + v e 1 7 602221 Thrust Plate ................ 1
650579  Hex.Hd.Cap Screw 3/8x 1-3/4Gr.5 4
8 602226 Washer .................... 4
602216 DowelPin -................. 2
602217 Drive Gear . ... .... .. .. ...... 1
655501 Woodruff Key 5/32x5/8 ...... 1
602218 DrivenGear ................ 1 NOTE: To order Pump Seal Kit, Specify Part No. 602225.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



NUMERICAL INDEX

Part No. Page No Part No. Page No. Part No. Page No Part No. Page No
040775 <« -« .- 9 580030 - ... .- - 22 600435 . ....... 7 600522 - - - - - 5
042162 - - - - -+ .- 9 580033 - ... .- 22 600436 . ... ..... 7 600523 - - - 5
042163 - -+ - .- 9 580034 - - .- .. - 22 600437 . ... .. .. 7 600524 - - - .- .. 14
045698 - - .- ... 3 580035 .. .. .- 22 600438 . ....... 7 600526 - - .- 16
046019 - .- . .- 9 580038 - . ... .. 22 600439 . ....... 7 600527 - - - 16
046023 - - - - - - 9 580039 - ... ... 22 600440 . ..... .. 7 600528 - - .- .- 17
047699 22 580040 ..... .. 22 600441 ........ 7 600529 .. ...... 17
047700 .- - ... 21 580042 .. ..... 22 600442 . ... .. 17-18 600534 - .13-17-18-19
047701 - - .. 22 580043 . .....- 22 600443 . ....... 14 600540 - . ... 19
047707 - -« -« - 22 580044 .. ..... 22 600445 . ... .... 6 600541 . .-« - .- 19
047708 - - .- - .- 22 000 600449 . ....... 6 600542 .- .- ... 19
047709 - - .- .- 22 600042 .. .... .- 14 600450 . ....... 5 600543 . . ... .- 19
047710 -+ - - - 22 600043 .. .. .. 14-16 600451 .. ...... 5 600544 .. ... ... 19
047711 -~ -+ v - - 22 600264 .. .... .. 9 600452 . ....... 14 600545 - - ... .. 19
047712 - -+ - - - - - 22 600265 - ... ... - 9 600455 .. ...... 14 600546 - - ... ... 18
047713 -+ .- - .- 22 600269 .. ...... 9 600456 .. ...... 6 600547 .- .- - - 18
047721 <+ oo - 22 600270 .. ... 7-18 600460 .. ...... 13 600548 .- ... .- 19
047722 « - o vt 22 600276 e 9 600461 ........ 13 600549 .- .. .- 19
047723 - -« - - - 22 600345 .. .. .. 11-19 600462 ........ 13 600553 - - .- 18
047724 - - - oo 22 600357 - ... .- 11-19 600463 .. ...... 13 600554 - . ... 18
047725 -+ oo 22 600364 . ...... 11 600464 . ....... 13 600555 -« oo 18
047726 - -« -+ .- 22 600371 - - .- ... 9 600465 . ...13-17-25 600556 - - .o 17
047727 - - - 22 600372 9 600466 . ... .. 13-25 600557 - - - - - 17
050000 600373 - . ... 9 600469 . ....... 13 600558 .- .- .- .- 17
050560 - -« - -+ 9 600374 .- ... .. 9 600470 .. ...... 13 600559 -+« - - 5
052141 .- - - - - 3 600375 ... ... 9 600471 . ....... 13 600560 -« - v - 5
052433 « - - 3 600376 .- - .- - 9 600472 . ....... 13 600562 -+ - - - 17
053328 -+ - .- 9 600377 - - 9 600473 .. ...... 13 600563 - - .- 17
053329 - - - - 9 600378 - - - .- .- 9 600475 .. ... .. 13 600564 - - .- - 16
053330 -+ - - s v 9 600379 . ..... .. 9 "600476 - - ... .13 600570 - - - 5
053331 « - -+ - 10 600382 - ... ... 22 600477 . ...13-18-19 600571 - - - - - 6
053333 - -+ - 9 600383 . .....- 22 600478 . ....... 13 600573 « - o - 17
053334 - - - - - - 9 600384 . ... .... 9 600479 ....13-18-19 600576 -+ - - - 14-15
053335 -+ -+ - - 10 600385 .. oo 9 600480 ...... 13-18 600578 -+ .- 15
053354 -« - - - 3 600386 9 600481 ....13-17-19 600579 - - -- - - 14
053358 - -v - - 3 600387 .. .. ... 9 600483 ........ 13 600580 - - - - - 14
053753 - - - - - 3 600388 . ....... 9 600484 ........ 13 600581 -+ - 6
054155 - -+ -« 25 600389 - ....... 9 600485 . ..... 13-18 600582 - - .- 20
054162 -+ - .- 25 600390 -....... 9 600486 . ....... 13 600584 -« .- .- 13-22
054654 - - - .- -- 15 600391 ...:..... 9 600487 ........ 13 600990 - - .- .- - 11
054946 - - - - - - 14 600392 . ....... 9 600488 ........ 13 600991 - .- 11
054953 -+ - - - 3 600394 . ....... 9 600489 ........ 13 600993 - ... .. .- 5
055632 - - -+« 3 600400 ....... 10 600490 ........ 13 600994 .. ... .- 5
055633 -« -+ 3 600402 ....... 10 600491 ........ 11 600995 .. .. ... 6
055634 - - - - .- 3 600403 . ...... 10 600492 ........ 11 600997 .- .- .- 6
055636 « -« - - - 3 600406 ....... 10 600493 ........ 11 600998 .. .... 11-18
055642 « - -+ - .- 3 600407 ... .... 10 600494 ........ 11 600999 - .. ... .- 19
055643 -+ - - - 3 600408 . ...... 10 600495 .. ...... 11 000
058773 «+ -+ - 3 600409 ....... 10 600496 ........ 17 601000 - . .- .- - - 1
058775 - -+ - 3 600410 . ...... 10 600497 ........ 16 601001 .- - .. - - 10
058835 - -« - 600412 . ... ... 10 600498 ........ 15 601006 - . .- - - 16
00000 600414 ... .... 10 600499 ........ 15 601007 - - .- - 16
520021 + - - - - - 9 600415 .. .. ... 10 600500 ........ 15 601008 -+ -+ - - 16
520022 - - - - 9 600416 . ...... 10 600501 ........ 15 601924 . - ... - 9
520046 - - - 10 600417 . ... ... 10 600502 . ....... 15 601925 -+ -+ - 9
520047 - - - e 10 600418 . ... ... 10 600503 . ....... 16 601926 -+ -+ - -+ 9
520054 - - - e 9 600419 . ... .. 9-10 600504 ........ 16 601927 -+ - v oo 9
520138 .- - .- - 10 600420 - . ... ... 5 600506 ........ 14 601928 .. ... 9
520201 - - - - 9 600421 . ....... 5 600507 . ....... 14 601988 - .- ... 13
570014 - - - - - 9-11-13 600422 . ... ... 5 600509 ........ 20 2000
580006 - - - .- 22 600423 . ... .. .. 5 600511 . ... .. .. 16 602075 - -+ - - 26-27
580013 - - - - .- - 22 600424 .. ...... 5 600512 . ..... .. 16 602076 - - - - - - 26-27
580015 -« - .- 22 600426 ... ... .. 5 600513 ........ 16 602078 - - .- - 26-27
580022 - - - 22 600427 - .. ... 5 600514 ........ 16 602080 - .- . -- 26-27
580023 - - .- 22 600429 . ....... 5 600518 ........ 16 602081 .- .- - 26-27
580024 - - - ce - 22 600433 .. .. .. .. 7 600519 ........ 16 602082 - - .- .- 26-27
580025 : - - - 22 600434 ........ 7 600520 ........ 16 602083 . ... .- 26-27

29



NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No Part No. Page No
602084 . ... .. 26-27 602237 .. ... ... 6 602431 ...... 26-27 650028 . ....... 5
602085 .. .. .. 26-27 602238 ... ... .. 6 602432 ... ... 26-27 650029 ........ 9
602086 . ... .. 26-27 602239 . ... .... 6 602433 .. .. .. 26-27 650042 ........ 18
602087 ...... 26-27 602240 ........ 6 602577 ... ... .. 19 650054 ........ 9
602088 ...... 26-27 602241 . ... .... 6 602578 ........ 19 650060 ........ 9
602089 ...... 26-27 602242 .. ...... 6 602747 ... ... 13-17 650062 ........ 19
602090 . ..... 26-27 602253 ... . ... 25 602783 ........ 25 650064 ........ 18
602091 . ... .. 26-27 602254 .. ... ... 25 602785 ... ... .. 25 650073 ........ 5
602092 ...... 26-27 602256 .. .... 13-25 602796 ........ 14 650095 ........ 13
602094 . ... .. 26-27 602263 .. ...... 25 602797 ... .. .. 14 650109 ........ 19
602095 .. .... 26-27 602264 .. ... ... 25 602798 .. .. .. .. 9 650126 .. ...... 5
602096 . ... .. 26-27 602266 . ... .. 13-25 602813 ........ 25 650131 ........ 5
602097 ...... 26-27 602267 .. ... ... 9 602820 ........ 13 650197 ........ 25
602099 ...... 26-27 602269 ........ 6 602822 . ... .. .. 9 650212 .. ...... 9
602100 ...... 26-27 602270 .. ...... 6 602823 .. ...... 7 650214 ........ 19
602101 ...... 26-27 602271 . ... . ... 14 602824 .. ...... 7 650250 ...... .. 5
602102 ... ... 26-27 602272 ........ 14 602825 ... ... .. 7 650252 ........ 5
602103 . ..... 26-27 602273 . ... .. .. 14 602826 ........ 10 650253 ........ 9
602104 . ... .. 26-27 602274 . ... . ... 5 602827 ........ 10 650312 ........ 11
602108 ...... 26-27 602276 .. ...... 5 602828 .. ...... 10 650352 ... .. .. 9
602109 . ... .. 26-27 602277 .. .. .. .. 5 602829 .. ...... 14 650393 ........ 5
602110 ... ... 26-27 602278 . ... ... . 5 602830 ........ 14 650396 .. ... 9-13-18
602111 - ....... 26 602279 .. ...... 5 602831 ........ 14 650400 .. ...... 6-7
602112 ... ... 26-27 602280 .. ... ... 5 602832 .. ...... 25 650406 ........ 17
602113 .. .... 26-27 602281 .. .. .. .. 14 602833 .. ...... 25 650415 ........ 17
602114 ... ... 26-27 602282 .. ... ... 5 602834 ... ..... 25 650424 ........ 9
602115 . ... .. 26-27 602283 .. .... .. 9 602835 ... ..... 25 650430 ........ 5
602117 - ..... 26-27 602284 . ... .... 10 602836 . ... .... 25 650448 ...... .. 7
602118 ...... 26-27 602285 .. ...... 9 602837 .. ...... 25 650449 ... ... .. 7
602119 .. .. .. 26-27 602286 ... ... .. 9 602838 .. ...... 25 650451 ........ 5
602120 ...... 26-27 602287 .. ...... 9 602839 .. ...... 25 650452 .. ...... 5
602121 .. .... 26-27 602288 .. ...... 5 602891 ........ 25 650465 .. ...... 25
602123 . ....... 27 602289 .. ...... 5 602892 ........ 25 650487 .. .. .. 5-14
602140 .. ...... 9 602290 ........ 7 602893 ...... 13-25 650495 .. ...... 5
602142 .. ...... 6 602291 .. .... .. 7 602894 .. ...... 25 650516 ........ 11
602144 .. ...... 9 602293 .. ... ... 7 602895 .. ...... 25 650517 ........ 5
602180 .. ...... 25 602294 . ... . ... 7 602896 . ... .. 13-25 650533 ........ 5
602197 .. ...... 25 602296 ........ 7 602897 .. ...... 25 650553 ........ 9
602203 .. ...... 10 602297 ........ 5 602898 17-19-25 650579 ........ 28
602204 .. ...... 10 602367 .. ...... 14 602907 ........ 14 650615 ........ 25
602205 - ... .. .. 10 602368 ........ 14 602908 ........ 14 650617 .. ...... 5
602206 - . - ... .. 10 602369 .. ...... 14 602909 ........ 14 650699 ........ 7
602207 - ... .. .. 10 602406 ........ 21 602934 . ... .... 26 652139 .. ...... 5
602208 .. ...... 10 602407 ........ 21 602939 .. ...... 653005 ........ 7
602209 . ....... 10 602408 .. ...... 21 653007 .. .. 5-6-7-14
602210 .. ...... 10 602409 21 603004 ........ 25 653010 ......59-10
602211 .- ...... 13 602410 .. ...... 21 603005 ........ 25 ) 11-18:19
602213 ... .... 6 602411 .. ......21 603006 ........ 25 653015 .. .. .. 5-13
602214 .. ...... 28 602412 ........ 21 603008 ........ 9 653016 ........ 14
602215 - - o ... .. 28 602413 .. ...... 21 603009 ........ 5 653018 ... 5-7-17-19
602216 .. ...... 28 602414 . ... .... 21 603010 ....... 6-11 653026 ..11-17-18-19
602217 -« - o .. .. 28 602415 .. ... ... 21 603011 ........ 6 653034 ....11-17-18
602218 . ....... 28 602416 .. ...... 21 603012 ........ 11 653036 ........ 7
602219 ........ 28 - 602417 .. ...... 21 603017 ........ 17 653038 ........ 5
602221 ... ... .. 28 602418 .. ...... 21 603018 ........ 20 653044 .. ...... 5
602225 .. ... .. 28 602419 ........ 21 603019 ........ 21 653071 ........ 6
602226 .. .. .. .. 28 602420 .. .. .. .. 21 603020 ........ 21 653073 ........ 9
602227 .. ... .. 20 602421 ... ..... 21 603021 ........ 21 653088 ........ 9
602228 ........ 20 602422 .. .. .. 18-21 603022 ........ 21 653089 ........ 10
602229 ........ 20 602423 ... ... 26-27 603023 ........ 21 653114 ........ 9
602230 .. ...... 9 602424 .. .. .. 26-27 603025 ...... 17-25 653121 ....... 7-18
602231 ........ 9 602425 . ... .. 26-27 603026 ........ 25 653130 ........ 11
602232 ........ 13 602426 ... ... 26-27 603027 ....17-19-25 654004 ....... 5-9
602233 .. .. .... 9 602427 . ... .. 26-27 603028 .. ... ... 25 654009 ......... 5
602234 . ....... 6 602428 . ... .. 26-27 603029 .. ...... 19 654022 ........ 6-7
602235 ........ 6 602429 .. .. .. 26-27 550000 654024 . ... 5-6-7-14
602236 ........ 6 602430 . ... .. 26-27 650005 .. ... 6-11-17 654026 ... 59-10-11

30

N o



'NUMERICAL INDEX

Part No. Page No.

654028 .. .. .. 5-13
654030 ... 59-17-19
654034 .. ...... 19
654056 . . ... ... 9
654057 . ... .. 11-17
65500
655010 .+ -« v .. .. 9
655015 -« oo an .. 5
655501 ... ... .. 28
660000
660019 ........ 13
660021 .. ...... 13
660039 ........ 13
660046 . .13-17-18-19
660049 ...... 13-18
660050 . ....... 13
660059 .. ...... 13
660064 .. ...... 13
660067 - - -« .- 5
660080 .. ...... 5
660089 . ....... 6

K}



EGEHL

1s for farming

GEHL COIVIPANY WEST BEND, WISCONSIN 53085 U.S. A,

901572/1%:M1P875 Printed in USA



